

### wCBDCA+wPTX療法

薬品名	投与量	投与方法	投与時間	day	1	8	15	28
PTX	60mg/m <sup>2</sup>	div	1時間		○	○	○	
CBDCA	AUC=2	div	1時間		○	○	○	

day1からの投与間隔 4週間

### weekly-GEM療法

薬品名	投与量	投与方法	投与時間	day	1	8	15	28
GEM	800mg/m <sup>2</sup>	div	30分		○	○	○	

day1からの投与間隔 4週間

### dose-denseTC療法

薬品名	投与量	投与方法	投与時間	day	1	8	15	28
PTX	60~80mg/m <sup>2</sup>	div	1時間		○	○	○	
CBDCA	AUC=6	div	1時間		○			

day1からの投与間隔 4週間

day1は入院で行なう

### CDDP(CCRT)療法

薬品名	投与量	投与方法	投与時間	day	1	8	15	22	29	36
CDDP	40mg/m <sup>2</sup>	div	2時間		○	○	○	○	○	○

day1からの投与間隔 6週間

### PTX+NGT療法

薬品名	投与量	投与方法	投与時間	day	1	2	3	21
PTX	175mg/m <sup>2</sup>	div	2時間		○			
NGT	0.75mg/m <sup>2</sup>	div	1時間		○	○	○	

day1からの投与間隔 3週間